Stages Solo & Les Mills Virtual Bike - Stages Solo / Les Mills Virtual Bike User Guide

Box contents

Hardware:

4 x

M10 x 55 mm bolt

4 x

M10 nut

6 x

M10 washer

3 x

M5 x 8 mm bolt

4 x

M4 x 8 mm bolt w/ washers

2 x

M15 x 12 mm

3 x

M5 washer

1 x

M5 x 30 mm bolt

7 x

M3 x 6 mm bolt

4 x

M4 x 16mm bolt (Solo only)

4 x

M4 x 12mm bolt (LMVB only)

Parts:

1

Power meter

10

Power cord*

2

Pedals

11

Handlebar faceplate

3

Phone shelf top

12

Aerobars**

4

Phone shelf base

13

Handlebars

5

Coupler cable

14

Front stabilizer

6

AC adapter cover

15

Rear stabilizer

7

AC adapter plate

16

Tablet mounting arm

8

AC adapter*

17

Tablet arm rear cover

9

Tablet*

*Shipped separately.

**Solo only.

SEARCH RESULTS FOR:

"term"